SAN JOSE DEL MONTE CITY WATER DISTRICT

WATER TREATMENT PLANT NO. 2

PLANT OPERATION MANUAL



=

Black & Veatch
Contents g -
T List Of ADDIEVIAHONS. ... .coeeeeesieeeit ittt e eeeeeeeass s s emenesneesensasassnsasasasnssmnnenmin: 4
2 | Background INFOiMRSIoN . - cocicissiiis s st i o s e e e Vi S Ay s e S am it 5
21 DA IO oo oo stamanima i s e ot b e o 5 A S LTS Ea S A4 B e el w5 e ST S TS o a0 S5 ES BN . 5
2.2 PrOCESE SUIMIMIATY <oimacivansionnmnseimnsnninsnoncsiosrivesss Miastssss s 45955938 SH5A bns om e eiaTeasainisnassy 5
23 COonMOlL SYSIBIMY OVEIVIEW . cxosmiivasisiiocacsiiorons s fosmassiatanibessrabases ahaorassiniatassastsasa snises 6
3 Main Plant Operation. ... ettt n e e na s g 7
3.1 RawWWaler IDIet., . ..o et it s i 30 ei5in c cmmmeneamecsms oo ammm s er cmnmme en ot A 2e t SR 7
3.2 SCTBIINIG oot eeee e im e e e e maraasase e eseemenesaeeenamessennara s sesaeeaeesaeaesananasans 7
3.3 GREREMIOVAL ... ireeatsas s mennnsnneaman s insmms e mmmenmmam e g
34 FIOW SEDEIABON ... ciecamomiomsamersnsamsesseissaasans sasinas it eashsarive sFsnavsns s s Somss samcansa sennss 9
3.5 FIOBERBAIION .. oo minacasmnneramssarms e asins Soa s Ao 0 o P S A TR S G A SR N st 9
3.6 COCODAFF OPBIAION. iz essvisminmivin s ioat uiiiida il S S s Sodeut i s s hasssaTan su b rsasass nsanss 9
3.7 CoCoDAFF Recycle System ................ A S R e e e SR S S A SR S A S 12
38 CoCoDAFF Washing SYSOmM i i i in. . donsitrisisisinis s sae st a Masi b 5ika s 13
3.9 Clear Water SUPPIY .-..cccciiiiiimtiiiie it ee e ee ot eeee e snsmaasaanarassasessessnnssssesmsssnnnn 10
310 Compressor Plant. .. .. ..ot crevs et ceeeee e e smanessmaannsssnssnnennn e mnean 21
B T b R Y= oV o =TT o (=) oy VTt (= ¢ SR 21
A2 D AINADE SV SUBITE .o rrerivenmanmmmr sy s S5 F o 35 AN AT B EF S AT SR oA AR SR e ST R m Y 22
4 Chemical Plant Operation .. ..o e cereeesasasssssmmsssssneemsasana s mamemeasiasmssemmsaa 23
4.1 PAC DOsING Plant. ..o it e st sasim e coeime oo e amanen s R e Ry Sac 23
4.2 7 5 o7 118 TS0 2 o I e U oS e 24
5  Waste Plant Operation . ... ..ottt ciie et aes e s e smemeae et maseatanas 26
5.1 WEASTE WATET PIant. .ccciirasnisesnsmuummmsiios suviminssis s sassasss 638 65a5as 48 S0 I00 S EtayRG smvme bsann 26
52 SIAAGE PIaNE. .o mvasions s cosminvs donisssimmms Saas A A AR S TR A s SR A B S 27
(Sl 87slat e (NVIT o 1t Memrromrm e o ey e e e ey e e ey e el 28
6.1 7, [0 0 O P . v SR U P = 07l 2~ 28
6.2 O e R e 28
6.3 LIPS SYEIM . oouc o ccuuammomnemcimmomone s imsm s rabss s b ea do s sas e £554 S A oSS SV S SRS E oSS S s n AR e paan s 28
6.4 Flter COnIol PANGES . .. .. cocossanissssioraciinsamonn iimsaasissasis bandsin S5 ds ke s oasssas-aminn mmnssoms 28
6.5 PWIVE COMOL .o i siismass fosva e sass 55 5 Sans xst sa saHewen F54 4o SHo0 S aanEa VAT RS A e B A 29
6.6 Pleit SEEMEPD o cxa s cossvive maneni ST s s S s AV S R E S ek BEi A e AR RSN 20
6.7 Plant- ShUutdOlm ... .. ... s i te s s s reiis s uesade s S ATe s S PR e Ty ey T v s 30
6.8 POWET FAllUNe..........ccoooooeocii i eciiinmmoaamace e aemnsmsrasm s romsnmnmnsssonmssbssatos amssasisn i sannssnin 30
6.9 PLE Failure...........cccccomeo oo eiitaiasssstin i mnomsmscamsrasessessms seasmmssmmmsmemnmsomsophs seasasesionarndaiia 30
T SYSUOIMS FalllNg e cisnsimpssissionivoveissvasisss s tiasasmsonses S R R SRR S RN A SRR e 31
7.1 AHOMANE PIAT SIEIOMI - o2 vaasexsiuanisivisass sonsass Sosi s sTss (as A oms s sad essab s s s 31
72 2Lt Trl =110 1 - O e g L I e e L e PP 33
8  Appendix A Control System ScheMatiC. ... ciuiii s sissisissisiissinibe 33



Black

V®eatch

1 List of Abbreviations

The following is a list of abbreviations used in this document:

Al
AQ
AQ
BV
CoCoDAFF
DAF
DI
DO
FAT
FCP
GCEC
HMI
l{®]
ICA
LCS
MCC
MI/d
NTU
P&ID
PAC
PFD
PID
PLC
Ppm
UPS
VSD
WTP

Analog Input

Analog Output

Aqueduct

Black & Veatch

Counter Current Dissolved Air Flotation Filter
Dissolved Air Flotation

Digital Input

Digital Output

Factory Acceptance Test

Filter Control Panel

Golden City Engineering and Construction
Human Machine Interface

Digital and Analogue Inputs and Outputs
Instrumentation, Control and Automation
Local Control Stations (Start/Stop/E-Stop Pushbuttons)
Motor Control Centre

Million litres per Day

Nephelometric Turbidity Unit

Process & Instrumentation Diagram

Poly Aluminium Chloride

Process Flow Diagram

Proportional, Integral, Derivative (Control Loop)
Programmable Logic Controller

Parts per million (same as mg/l)
Uninterruptible Power Supply

Variable Speed Drive (also known as VFD)
Water Treatment Plant

O&M_Manual.doc

21 April 2006



Black & qZaatch

2 Background Information

2.1 Introduction

San Jose del Monte City Water Treatment Plant (WTP) is located in the Bulacan province in
the Philippines near Manila. The WTP is made up of the old WTP1 which has a design
capacity of 20MI/d and utilises pulsation clarifiers followed by filters and he new 30Ml/d
treatment plant WTP2. The new treatment plant will primarily supply the Sto. Cristo
Reservoir.

This document gives instruction on the operation of WTP2 at San Jose del Monte and it
makes up the ‘Section 1: Operating Instructions’ component of the ‘Operation and
Maintenance Manual'. Itis accompanied by:

e Section 2 Manufacturer's Literature (in 3 volumes)
s Section 3 Drawings (PID, Hydraulic Profile, HMI, LCS and FCP Drawings)

Proprietary components are to be operated and maintained in accordance with the
Manufacturers Literature in Section 2.

Section 3 contains PID and Hydraulic Profile Drawings which are to be referred to for
clarification or additional information.

2.2 Process Summary

WTP2 receives up to 53Mli/d of raw water from a pressurised aqueduct (53Ml/d intake results
in 50MI/d of treated water allowing for treatment losses through waste products and washing
processes). This raw water is then pre-treated in the form of screening and grit removal
before flowing into the raw water tank to assist in equalising any peaks of high turbidity and
some minor settling. The flow is then divided so that up to 20MI/d flows to WTP1 and up to
30MI/d flows to the additional processes within WTP2.

The water leaves the raw water tank to WTP2 via a splitter box where it may be desed with
Poly Aluminium Chloride (PAC) solution prior to entry into the flocculation tanks.

After the flocculation tanks the water enters a common CoCoDAFF Inlet Channel and then to
six () CoCoDAFF units for flotation of sludge and filtration of water. Air saturated water is
provided for flotation by two pressurised air absorbers. Water is fed to the absorbers from the
Clear Water Tank by one of two variable speed recycle pumps operating in a duty/standby
configuration. Air is fed to the absorbers from two air receivers supplied by duty/standby air
compressors. The supply of the saturated water to the CoOCoDAFF units is referred to as the
recycle system.

The plant may be operated in direct filtration mode at times of good raw water quality. During
direct filtration mode the recycle system is shut down and the filters operate without the DAF
part of the process, as standard rapid gravity filters. The backwash control sequence aiso
reacts to remove the de-sludge step from the sequence when the CoCoDAFF units are in
“Filtration Only” mode.

The filtered water discharged from the CoCoDAFF units enters the Contact Channel where it
is dosed with chlorine prior to entering the two Clear Water Tanks. The chlorinated clear

O&M_Manual.doc 5 21 April 2006



Blac & V®eatch

water is then pumped to Sto. Reservoir via four clear water pumps.

Within the WTP2 waste stream, the screenings and grit are transferred to a common
collection bin for periodic offsite disposal. Floating sludge removed from the CoCoDAFF
units gravitates to one of three Sludge Lagoons. Dirty wash water from the CoCoDAFF units
gravitates to one of two Sludge Separation Tanks. The sludge from the separation tanks then
gravitates to the sludge lagoons and the supernatant is pumped back to the inlet chamber of
WTP2.

2.3 Control System Overview

The control system for WTP2 consists of two PLC’s, the master in MCC1 serving the bulk of
WTP2 equipment, and slave in MCC2 serving the PAC and Chlorine dosing systems. The
PLCs are linked to each other by a hardwired Allen Bradley DH+ link. Each CoCoDAFF also
has a Local Filter Control Panel (FCP), which monitors and controls the operation of the unit.
These FCPs are hardwired to MCC1.

There are two Human Machine Interfaces (HMIs) to provide the operator and maintenance
personnel plant interfaces via mimics and alarms. One HMI is located in the new WTP
control room and the other is located in the PAC dosing room on MCC2.

Manual control of the drives is via the Local Control Stations (LCS) and the HMI's.

All process values of levels, timers, flowrates, pressures etc. entered in parenthesis within
this document are estimated values to be confirmed during operation.

O&M_Manual.doc 6 21 April 2006



zatch

3 Main Plant Operation

3.1 Raw Water Inlet

Raw water flows to WTP2 under pressure from the aqueduct via 600 mm diameter pipework.
Control of raw water flow is via the raw water inlet flow control valve (10-AV-01). This valve
can be operated manually from the HMI's or automatically. When under automatic control,
the control system modulates the position of the valve to maintain a flow set-point measured
by the raw water flowmeter (10-FIT-02). The flow set-point is dependant on the required flow
in the existing and new plants and can be modified to be diumnal or constant. The valve
position is controlled via a PID loop with the flowmeter.

The flow set-point is actually a calculated value from the following equation:-
Qr = Qurpign) + Qurrziou X 1.06 - Qsr

Where: Qr = Total raw water flow required (Calculated Set-point)
Qurpian = Flow required to WTP1 (Operator entered Set-point)
Quwrp2couy = Flow required out of WTP2 (Operator entered Set-point)
Qsr = Flow from supernatant return pumps (direct from flowmeter 60-
FIT-01)

Immediately downstream of the connection point with the Aqueduct there is an online
turbidity meter (10-QIT-01) that will measure the turbidity of raw water in the Aqueduct.
During and after heavy rainfall events in the catchment feeding the aqueduct, it is
anticipated, and has been demonstrated in the past, that the turbidity in the raw water will
increase suddenly for relatively short periods of time.

As the raw water turbidity increases to between 300 and 500 NTU the flowrate set-point for
WTP2 (Qure2ow) is automatically adjusted to 20MI/d if it is previously above this level. When
the raw water turbidity is above 500NTU the flowrate set-point for WTP2 (Qwrpziou) 18
automatically adjusted to zero (OMI/d) and the inlet valve is closed. When the turbidity of the
raw water reduces from one state to another (i.e. from above 300 to less than 300, or from
above 500 to less than 500) the turbidity must remain in the next state for a period of longer
than 5 minutes prior to initiating a change to the flow set-point. This will reduce any “hunting”
effects. The set-points and treatment flow rates are rationalised during commissioning and
trial operations.

Adjacent to the inlet chamber is an overflow weir. If the water reaches the overflow level a
level switch (10-LSH-02) will activate an overflow alarm and the inlet control valve (10-AV-
01) will close. The water will flow over the weir and flow to the storm water drainage system.

3.2 Screening

The first stage of Pre-Treatment is screening. Two screens (10-SC-01 and 10-SC-02) will
prevent large gross solids from entering further WTP process steps. The automatic screen
cleaning mechanisms and screening conveyor (10-CN-01) are activated by the measurement
of differential level across the screen or after a preset time period has expired. The operation
is based on the differential level across the inlet to the outlet of the screens (10-LIT-01 and
10-LIT-02). When the preset value of level differential is reached (initially set to 150 mm) the

O&M_Manual.doc 7 21 April 2006